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SECTION 1

REPORT INFORMATION
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REPORT DETAILS

Manufacturer

Address

Product Name
Product Number
IC Model Name
Serial Number(s)
Software Version
Hardware Version

Test Specification/Issue/Date

Start of Test
Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Box 3
Stockholm
17281
Sweden

RBS 6402
KRD 901 060/2X

See table below

C829217441, C829278261

RASW_20150213

R1B

FCC CFR 47 Part 2: 2014

FCC CFR 47 Part 27: 2014
Industry Canada RSS-139: Issue 2: 2009
Industry Canada RSS-GEN Issue 4: 2014

24 February 2015
16 March 2015
N Forsyth

ANSI C63.4: 2009

Product Service

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures
described on test pages. All reported testing was carried out on a sample equipment to
demonstrate limited compliance with FCC CFR Part 2, FCC CFR Part 27, Industry Canada
RSS-133 and Industry Canada RSS-GEN. The sample tested was found to comply with the
requirements defined in the applied rules.

Test Engineer(s);

S

Nic Forsyth Guangdi Dong
Function Designation Product No. FCC ID: IC: IC Model No:
RBS 6402;B2/25 B4 B7 KRD 901 060/1 | TASAKRD901060 | 287AB-AS901060 | AS9010601
RBS 6402;2x B2/25 B4 B7 | KRD 901 060/2 | TABAKRD901060 | 287AB-AS901060 | AS9010602
RBS 6402;B4 KRD 901 060/8 | TASAKRD901060 | 287AB-AS901060 | AS9010608
Document 75928988 Report 02 Issue 1 Page 3 of 191



s AT

1.2 BRIEF SUMMARY OF RESULTS

Product Service

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, 27
and Industry Canada RSS-139 is shown below.

. Spec Clause o
Section Part 2 Part 27 I?gg ggﬁ Test Description Result
21 2.1046 27.50 6.4 - Maximum Peak Output Power — Conducted Pass
2.2 2.1049 27.53 - 6.6 Occupied Bandwidth Pass
2.3 2.1051 27.53 (h) 6.5 - Spurious Emissions at Band Edge Pass
24 2.1051 27.53 (h) 6.5 - Conducted Spurious Emissions Pass
2.5 2.1055 27.54 6.3 - Frequency Stability Under Temperature Variations Pass
2.6 2.1055 27.54 6.3 - Frequency Stability Under Voltage Variations Pass
- 2.1053 | 27.53 (h) - 6.13 | Transmitter Radiated Emissions Pass*

* See test report from Intertek, Sweden Report Reference Number 1507865STO-003
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1.3 CONFIGURATION DESCRIPTION
The RBS 6402 supports LTE single carrier only and is capable of 4 port MIMO operation.

In addition, the EUT supports Test Models E-TM1.1, E-TM3.2 and E-TM3.1 as defined in 3GPP
TS 36.141. Test Model E-TM1.1 was used to represent QPSK modulation only, Test Model E-
TM3.2 was used to represent 16QAM modulation, and Test Model E-TM3.1 was used to
represent 64QAM modulation.

For TX test cases: Maximum Conducted Output Power, Spurious Emissions at Antenna
Terminals (x1MHz) and Conducted Spurious Emissions, measurements were performed on RF
Port A using a test limit accounting for MIMO operation with 4 ports. All RF ports were tested for
RF Carrier Power and results recorded using the Measure and Sum approach to account for
MIMO operation. All testing was performed with the EUT transmitting at maximum RF power
unless otherwise stated.

Channel Configurations

] ] Number ) Carrier Frequency Configuration (MHz)
Configuration RAT f Carri Bandwidth
ot Larriers Bottom Middle Top
5 MHz 2112.5 21325 2152.5
10 MHz 2115.0 21325 2150.0
A LTE 1
15 MHz 2117.5 21325 2147.5
20 MHz 2120.0 21325 2145.0

Document 75928988 Report 02 Issue 1 Page 5 of 191
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14 DECLARATION OF BUILD STATUS
hManufaciures Ercazon AB
Made| number(s) RES 2402
ldentification Type{s) KRD 801 e
Cabined typa(s) Insaor
Cabinet idantification(s) LY
Murmibsar of sactars 1
Murmber of carriens i
Basa station class Laocal Area
Maximurn rated oulput powess ) 4 x 250mAY
Duplex Mode FoD
Fraquency Band 1900 MHz Band 2
1904 BHz Band 25
2100 MHz Band 4
2600 MHz Band 7
bModulation typeds) CIPSE
16 QM
B4 QAN
Channal Bandwidth{s)
LTE: SiiHz, 100MHz, 15MHz, 20MHz
Transmmit divarsity ¥es '
Receive diversily Yes
MR LTE 44 MIBAD
ITU designation or class of emission
LTE: $M48GTD, BMEIGTD, 13MAGTD, 17MIGTD,
AM4EWTD, BMEINTD, TIMIWTD 17MENWTD
Enwironmaent femprerature: range(s) Iimirna m I[ MBairmm
ac +50 G (+40 C without fan)
AL Power sourca Yies
Vallage Range(s)
Mimimum WVibG Mominal VAC Maximum VAC
100 230 240
DG Power source Yes (PoE)
Walage Range(s)
Minimwm VDG Naminal VDO Maxrmum VDG
37 48 1]
Oplicns Type hade|
e e numbar 5 ng on [ &)

' Each transmitler path is declared 1o be equivalent.

* Each receiver path is declared to be equivalent,

I hereby declare that | am enfitled to sign on behalf of the manufaciurer and that the information supplied

is correct and complete,

2

p N .
$|'gﬂm: I_-;J'f-_..;":_-;:r T . r.r-'-";i”_ il

Mame - Mika Savilakso

-~

Fosition held : Senior Developer, Regulaiory Approvals

Date :30.03.2015
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15 PRODUCT INFORMATION

Product Service

151 Technical Description

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer’'s documentation.

Equipment Under Test

Document 75928988 Report 02 Issue 1 Page 7 of 191
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1.6 TEST SETUP
Test Setup, Conducted Measurement:
TS#7 (Manual) Test system diagram
‘ 10MH:
1. Rubidium reference clock . . 48VDG
generator 10MHz 2. Agilent adjustable DC power ]
48VDC
| . XA
10MHz
‘ 10MHz ref in
Lrowre
10MHz ref in RF
............................. RE—o======3 TXB
— nron ] o
3. FSW43 Signal analyzer RF ‘ ATTEll\(‘)L;QTOR ' - _erminstion RBS6402

""""""""""""""" -k

1
GPIB E 5. Termination
.
: RF

] TXD

WAN A

6. GPIB adapter

Ethernet:

8. Control PC

See Section 3 for a list of the test equipment used in the test.
Test Setup, Radiated Measurement:

See test report from Intertek, Sweden, Report Reference Number 1507865STO-003
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated in a shielded enclosure,
test laboratories or a chamber as appropriate.
The EUT was powered from a +48V DC supply.

1.8 DEVIATION FROM THE STANDARD
No deviations from the applicable test standards or test plan were made during testing.

1.9 MODIFICATION RECORD
No modifications were made to the EUT during testing.

1.10 ALTERNATIVE TEST SITE

Under our group UKAS Accreditation, TUV SUD Product Service conducted the following tests
at Ericsson in Oulu, Finland.

Document 75928988 Report 02 Issue 1 Page 9 of 191
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SECTION 2

TEST DETAILS
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2.1 MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

2.1.1 Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 27, Clause 27.50
Industry Canada RSS-139, Clause 6.4

2.1.2 Date of Test and Modification State

23, 24, 25 and 26 February 2015 - Modification State 0

2.1.3 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

2.1.4 Environmental Conditions

Ambient Temperature 24.3 -25.2°C
Relative Humidity 17.4 - 20.2%

2.15 Test Method

Using a spectrum analyser and attenuator, the output power of the EUT was measured at the
antenna terminal. The path loss between the EUT and the spectrum analyser was measured
and recorded for the test band. The measured path losses were entered as a transducer factor
in the Spectrum Analyser

The EUT was configured to transmit on maximum power on the configurations defined in the
tables below. Since the EUT transmits on four antennas simultaneously in the same frequency
range for MIMO devices, i.e., TX MIMO mode, using the Measure-and-Sum approach, the
output power at all antennas were tested, and the total output power were then summed
mathematically in linear power units according to FCC KDB 662911 DO01.

A peak to average ratio measurement is performed at the conducted ports of the EUT for single
carrier for Multiple RAT mode. The spectrum analyzers Complementary Cumulative Distribution
Function (CCDF) was used and 0.1% probability value recorded.

The RMS Power and Peak to Average Ratio was measured and recorded with the results being

compared with the limits. All measurements were made in accordance with FCC KDB 971168
DO1.

Document 75928988 Report 02 Issue 1 Page 11 of 191
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2.1.6

Test Results

Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position B
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\I/E?I?Fge A\Sgge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) | (W/MH2)
A 7.22 24.58 4.00 28.58 21.59 0.14
B 7.24 2417 4.00 28.17 21.18 0.13
QPSK 5.0 MHz
C 7.28 2461 4.00 28.61 21.62 0.15
D 7.13 24.25 4.00 28.25 21.26 0.13
Total - 30.43 10.02 40.45 33.46 2.22
A 7.25 24.56 4.00 28.56 18.56 0.07
B 7.43 24.37 4.00 28.37 18.37 0.07
QPSK 10.0 MHz
Cc 7.38 24.71 4.00 28.71 18.71 0.07
D 7.52 24.37 4.00 28.37 18.37 0.07
Total - 30.53 10.02 40.55 30.55 1.13
A 7.08 24.35 4.00 28.35 16.59 0.05
B 7.12 24.19 4.00 28.19 16.43 0.04
QPSK 15.0 MHz
C 7.07 24.37 4.00 28.37 16.61 0.05
D 7.09 24.03 4.00 28.03 16.27 0.04
Total - 30.26 10.02 40.28 28.52 0.71
A 7.29 2411 4.00 28.11 15.10 0.03
B 7.41 24.04 4.00 28.04 15.03 0.03
QPSK 20.0 MHz
C 7.31 24.14 4.00 28.14 15.13 0.03
D 7.40 23.84 4.00 27.84 14.83 0.03
Total - 30.05 10.02 40.08 27.06 0.51

Document 75928988 Report 02 Issue 1
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna A - Channel Position B

-
Spactrum

&)

Rl Livwal 31,00 dibmn  Offset 23.73 dB

Atk 27 dB AGQT L ms & RBW S MH:
SGL Count 1007100
1548 Clrw

q"‘““‘hmh,,___‘_

Mean Pwr + 20.00 dB

L JL

J

S5.MAR.2015 08:53:42

Data:

[CF 2.1125 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% | 0.01% |
Trace 1 23.38 dém | 30.60 dBm 7.22 dB 3.77 dB €.35 dB 6.93 dB 7.19 d&
i T

Modulation QPSK - Bandwidth 5.0 MHz - Antenna B - Channel Position B

-
Spactrum

&)

Rl Livwal 31,00 dim  Offset 24.07 di
Atk 27 dB AGQT L ms & RBW S MH:
SGL Count 1007100
1548 Clrw
—h."--..___h,____‘_“_-“h_
LU -'1""-..,‘_"‘\‘“
T
001 i
Ny
1|
II|
1E-03

:IE -04

1E-05

T

Mean Pwr + 20.00 dB

L JL

J

5.MAR.2015 09:04:18

Data:

Document 75928988 Report 02 Issue 1

[CF 2.1125 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean Peak | crest | 10%a | 1%0 | 0.1% | 0.01% |
Trace 1 23.07 dém | 30.31 dBm 7.24 dB 3.77 dB 6.43 dB 6.99 dB | 7.13dB
X o
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Modulation QPSK - Bandwidth 5.0 MHz - Antenna C - Channel Position B

-
Spactrum

Rad Livwed 31
ALl

&)

00 dim  Offset 23.73 di

27 dB  AQT 1§ mz & RBW & MH:
SGL Count 100/ 100

1548 Clrw

s

—— |

I"---..._|___-_‘-_

01

001

1E-03

[CF 2.1125 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

L JL

J

Date: 5.MAR.2015 14:01:48

Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.019% |
Trace 1 [ 23.39 dBm | 30.67 dBm | 7.28 dB 3.80 dB 6.41 dB 65.96dB8 | 7.22de
X o

Modulation QPSK - Bandwidth 5.0 MHz - Antenna D - Channel Position B

-
Spactrum

&)

Rl Livwal 31,00 dim  Offset 24.07 di
Atk 27 dB AGQT L ms & RBW S MH:
SGL Count 1007100
1548 Clrw
"---_.._‘___‘_-..._‘_‘_‘_‘Hh
LU =
'\-...“_‘_‘
T
001 .\1[ My
III
1E-03

[CF 2.1125 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Trace1 | 23.22dBm | 30.35dBm | 7.13dB 3.74 dB 6.29 dB 681d8 | 7.07de
Lil 1
L N ] e
Date: 5.MAR.Z015 14:12:23
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Modulation QPSK - Bandwidth 10.0 MHz - Antenna A - Channel Position B

&)
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-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

H*"ﬂ-..,_

e -“\

003 !

1E-03 T

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.115 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Trace1 [ 23.54dBm | 30.80dBm | 7.26d8 | 3.71d8 | 6.35d8 | 690dB | 7.19de
Lil 1
L N ] e
Date: 5.MAR.Z015 10:12:24

Modulation QPSK - Bandwidth 10.0 MHz - Antenna B - Channel Position B

&)

-
Spactrum
Rl Livwal 31.00 dibm  Offset 24008 dB

Atk 27 dB AGQT L4 ms & RBW 10 MHz
SGL Count 1007100
1548 Clrw

2 H-""‘--..,__‘___“‘\\\

001 .\_ !

1E-03 \

Mean Pwr + 20.00 dB

[CF 2.115 GHz
Samples: 100000

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |
Trace1 [ 23.31dBm | 30.74dBm | 7.43d8 | 3.74d8 | 6.38de | 696d8 | 7.28de
i ] : ]

L JL

Date: 5.MAR.Z2015 0:22:589
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Modulation QPSK - Bandwidth 10.0 MHz - Antenna C - Channel Position B

&)
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-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

-_h__ﬁ__h&

0.01 gy ®

1E-03 1)

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.115 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Trace 1 [ 23.45dBm | 30.83dBm | 7.38d8 | 3.74d8 | 6.32de | 693d8 | 7.19de
Lil 1 1
L N ] - e
Dats: 5.MAR.2015 15:16:57

Modulation QPSK - Bandwidth 10.0 MHz - Antenna D - Channel Position B

&)

-
Spactrum
Rl Livwal 31.00 dibm  Offset 24008 dB

Atk 27 dB AGQT L4 ms & RBW 10 MHz
SGL Count 1007100
1548 Clrw

""""--..___‘__

s -“\\

0.01 it

1E-03 \

Mean Pwr + 20.00 dB

[CF 2.115 GHz
Samples: 100000

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Trace 1 [ 23.35dBm | 30.87dBm | 7.52d8 | 3.74d8 | 6.35d8 | 696d8 | 7.36d®
i ] : ]

L JL

Date: 5.MAR.2015 15:27:32
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Modulation QPSK - Bandwidth 15.0 MHz - Antenna A - Channel Position B

&)

-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

|
0.1 hﬂh‘"“-—-..
B

0.01 et

1E-03 1

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1175 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace 1 [ 23.50dBm | 30.67d8m | 7.08d8 | 3.74d8 | 6.32de | 681d8 | 7.01de
- ] ]

L JL

Date: 5.MAR.2015 11:31:28

Modulation QPSK - Bandwidth 15.0 MHz - Antenna B - Channel Position B

-
Spactrum

&)

Rl Livwal 31.00 dibm  Offset 24008 dB

Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
"---..,,_____n..._‘_‘__‘_“
01 -
0.01 S

1E-03 \

[CF 2.1175 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace1 [ 23.48dBm | 30.60dBm | 7.12d8 | 3.74d8 | 6.32de | 684dB | 7.07 de
i ] : ]

L JL

Date: 5.MAR.2015 11:42:02
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Modulation QPSK - Bandwidth 15.0 MHz - Antenna C - Channel Position B

&)
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-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

H*“H..,_

e “\\

0.01 N

1E-03 |

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1175 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Trace 1 [ 23.56 dBm | 30.62dBm | 7.07d8 | 3.74d8 | 6.35d8 | 687dB | 7.04de
Lil 1
L N ] e
Dat=: 5.MAR.2015 16:32:08

Modulation QPSK - Bandwidth 15.0 MHz - Antenna D - Channel Position B

&)

-
Spactrum
Rl Livwal 31.00 dibm  Offset 24008 dB

ALt 2T d8  AQT Lé ms & RBW 20 MHz
SGL Count 1007100
1548 Clrw
'h-—-..__.____-.._‘_“‘_‘“
3t “"\
0.1 T

1E-03 \

Mean Pwr + 20.00 dB

[CF 2.1175 GHz
Samples: 100000

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Trace 1 [ 23.58dBm | 30.66d8m | 7.09d8 | 3.74d8 | 6.35d8 | 684dB | 7.01de
i : ]

L JL ]

Date: 5.MAR.2015 16:42:43
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna A - Channel Position B

&)
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-
Spactrum
Rl Livwal 31,00 ditm  Offset 23.74 dB

Atk 27 dB AGQT L& ms & RBW =0 MHz
SGL Count 1007100

1548 Clrw

o1 H-‘-HH""\--“\\

0.01 e

|

Mean Pwr + 20.00 dB

ICF 2.12 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Tracel [ 23.23dBm | 30.52dBm | 7.29d8 | 374d8 | 6.35d8 | 696d8 | 7.19dB
il 1 1
L )| ) | e
Dats: 5.MAR,2015 12:46:41

Modulation QPSK - Bandwidth 20.0 MHz - Antenna B - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

_‘“““"HR

e -“\N

0.01 e

1E-03 1

Mean Pwr + 20.00 dB

ICF 2.12 GHz
Complementary Cumulative Distribution Function Samples: 100000
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il 1 1
L )| ) | e
Dats: 5.MAR,2015 12:57:15
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Modulation QPSK - Bandwidth 20.0 MHz - Antenna C - Channel Position B

&)
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-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

H“‘-H-..,_

i 1\

0.01 AT

1E-03 r

Complementary Cumulative Distribution Function
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Mean Pwr + 20.00 dB
Samples: 100000
| 1%o | 0.1% |  0.01% |
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L JL ] L _=

Date: 5.MAR.Z2015

ICF 2.12 GHz

:50z55

Modulation QPSK - Bandwidth 20.0 MHz - Antenna D - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
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i
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Complementary Cumulative Distribution Function Samples: 100000
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6.96 dB | 7.22dB
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- ' 3
L N ] - e

Date: 5.MAR.2015 18:01:30
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BABT

Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position M
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\Ssge A\é??ge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) (WIMHz)
A 7.21 23.88 4.00 27.88 20.89 0.12
B 713 23.73 4.00 27.73 20.74 0.12
QPSK 5.0 MHz
C 7.26 23.68 4.00 27.68 20.69 0.12
D 7.16 23.41 4.00 27.41 20.42 0.11
Total - 29.70 10.02 39.72 32.73 1.87
A 7.22 23.83 4.00 27.83 17.83 0.06
B 7.30 23.84 4.00 27.84 17.84 0.06
QPSK 10.0 MHz
C 7.22 23.87 4.00 27.87 17.87 0.06
D 7.23 23.62 4.00 27.62 17.62 0.06
Total - 29.81 10.02 39.83 29.83 0.96
A 7.05 23.97 4.00 27.97 16.21 0.04
B 7.10 23.82 4.00 27.82 16.06 0.04
QPSK 15.0 MHz
(o} 7.08 23.77 4.00 27.77 16.01 0.04
D 7.1 23.51 4.00 27.51 15.75 0.04
Total - 29.79 10.02 39.81 28.05 0.64
A 7.30 23.89 4.00 27.89 14.88 0.03
B 7.32 23.73 4.00 27.73 14.72 0.03
QPSK 20.0 MHz
C 7.28 23.75 4.00 27.75 14.74 0.03
D 7.33 23.39 4.00 27.39 14.38 0.03
Total - 29.71 10.02 39.74 26.72 0.47
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s AT

Product Service
Modulation QPSK - Bandwidth 5.0 MHz - Antenna A - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2367 dB
Att 27 4B AGT 16 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
01 """'--...,____-..\\
0.01 s
.~II
1E-OF !|I
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.019% |
Tracel [ 22.97dém | 30.19dBm | 7.21d8 | 3.77d8 | 6.32d8 | 687d8 | 7.07de
L N ] : e
Date: 5.MAR.2Z015 08:54:35
Modulation QPSK - Bandwidth 5.0 MHz - Antenna B - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 23,90 4B
Att 27 4B AGT 16 my & RBW 5 MHr:
SGL Count 1007100
1548 Clrw
|
P """‘"--...__‘___“_-M
g
0.3 : % 14
1E-OF Il-l
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 22.75dém | 2988 dBm | 7.13d8 | 3.74d8 | 6.26d8 | 681d8 | 7.04dB
Dats: 5.MAR.2015 09:05:11
Page 22 of 191
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s AT

Modulation QPSK - Bandwidth 5.0 MHz - Antenna C - Channel Position M

Product Service

&)

-
Spactrum

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW & MH:

SGL Count 1007100
1548 Clrw

|
0.1 H-HH'"‘-...
B

0.01 =

1E-03 \

[CF 2.1325 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.019% |

Tracel [ 22.93dBm | 30.10dBm | 7.26de | 3.77d8 | 6.41de | 696d8 | 7.16dB
Lil

L JL ] L _=

Date: 5.MAR.2015 14:02:41

Mean Pwr + 20.00 dB

Modulation QPSK - Bandwidth 5.0 MHz - Antenna D - Channel Position M

&)

-
Spactrum

Raef Livvel 3100 ditm  Offset 23.98 dB
ALl 27 dB  AQT 1§ mz & RBW & MH:

SGL Count 1007100
1548 Clrw

Sl

001

.-"I‘r i

1E-03 T

[CF 2.1325 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000

Mean | Peak | crest | 10%a | 1%o | 0.1% | 0.01% |
6.67 dB | 7.10de

Tracel [ 22.75dBm | 29.92dBm | 7.16d8 | 3.77d8 | 6.32dB |
- ' 3
L N ] - e

Date: 5.MAR.2015 14:13:16
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Modulation QPSK - Bandwidth 10.0 MHz - Antenna A - Channel Position M

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

_‘--._._‘_‘_-‘_l‘-‘-‘-‘-“‘-‘

0.1 33 )

0.0 i e

1E-03 T

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel [ 23.03dBm | 30.265dBm | 7.22d8 | 3.74d8 | 6.32d8 | 690d8 | 7.13dB
il

) : )

[CF 2.1325 GHz

L JL

Date: 5.MAR.2015 10:13:17

Modulation QPSK - Bandwidth 10.0 MHz - Antenna B - Channel Position M

&)

-
Spactrum

Raef Livvel 3100 ditm  Offset 23.98 dB
ALl 27 dB  AQT 1§ mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

\1

0.01 g

1E-03 i

[CF 2.1325 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.01% |

Tracel [ 22.83dém | 30.13dBm | 7.30d8 | 377d8 | 6.38ds | 690dB | 7.10dB
) : y

L JL ]

Date: 5.MAR.2015 10:23:52
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s AT

Modulation QPSK - Bandwidth 10.0 MHz - Antenna C - Channel Position M

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

e

0.01 .'H"-

1E-03 \

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 22.95dBm | 30.17dBm | 7.22ds | 3.74d8 | 6.32d8 | 687d8 | 7.13dB
il

) : )

[CF 2.1325 GHz

L JL

Date: 5.MAR.2015 15:17:50

Modulation QPSK - Bandwidth 10.0 MHz - Antenna D - Channel Position M

&)

-
Spactrum

Raef Livvel 3100 ditm  Offset 23.98 dB
ALl 27 dB  AQT 1§ mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

--—..____‘_‘_-_‘_
0.1 H‘H“"‘-—-h.
Bt

0.01

1E-03 T

[CF 2.1325 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |

Tracel [ 22.83dBm | 3006dBm | 7.23ds | 3.71d8 | 6.29d8 | 690d8 | 7.10dB
) : y

L JL ]

Date: 5.MAR.2015 15:2B8:25
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s AT

Product Service
Modulation QPSK - Bandwidth 15.0 MHz - Antenna A - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2367 dB
Att 27 4B AGT L& my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 """-‘-..__‘-_‘-_1“\
0.01 a."n,; .
|
1E-OF !I
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.019% |
Tracel | 23.34dBm | 30.39dBm | 7.05d8 | 377d8 | 6.38ds | 684dB | 6.99dB
Dates: 5.MAR.Z015 11:32:20
Modulation QPSK - Bandwidth 15.0 MHz - Antenna B - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 23,90 4B
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 . “"‘-\
N'\
0.01 v
L ﬁl
1E-03 T
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.01% |
Tracel [ 23.16dBm | 3026 dBm | 7.10d8 | 3.77d8 | 6.38ds | 684d8 | 7.01dB
L N ] : e
Dats: S5.MAR.Z015 11:42:54
Page 26 of 191
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s AT

Modulation QPSK - Bandwidth 15.0 MHz - Antenna C - Channel Position M

&)

-
Spactrum

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

___HH"""---...__‘_‘__“

T “\\1

[k} b

1E-03

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1325 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |
Trace 1 [ 23.38dBm | 30.46dBm | 7.08d8 | 3.74d8 | 6.38de | 684dB | 6.99 de
Lil 1 1
L N ] - e
Dates: 5.MAR.Z015 16:33:01

Modulation QPSK - Bandwidth 15.0 MHz - Antenna D - Channel Position M

-
Spactrum

&)

Rl Livwal 31.00 ditmn Offset 23.50 dB

Atk 27 dB AGQT L4 ms & RBW =0 MHz
SGL Count 1007100
1548 Clrw

"--...1_‘__“

01 -
"-._\_‘-‘-

003 y

1E-03 \

[CF 2.1325 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace 1 [ 23.23dBm | 30.3¢dBm | 7.11d8 | 3.71d8 | 6.32de | 684dB | 7.01de
i ] : ]

L JL

Date: 5.MAR.2015 16:43:36
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s AT

Modulation QPSK - Bandwidth 20.0 MHz - Antenna A - Channel Position M

-
Spactrum I:|:|:|

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

Product Service

i

0.01 e

1E-03 T

Mean Pwr + 20.00 dB

[CF 2.1325 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |

Tracel [ 23.02dBm | 30.32dBm | 7.30de | 3.74d8 | 6.32de | 690ds | 7.13dB
Lil

L JL ] L _=

Date: 5.MAR.2015 12:47:34

Modulation QPSK - Bandwidth 20.0 MHz - Antenna B - Channel Position M

-
Spactrum I:|:|:|

Raef Livvel 3100 ditm  Offset 23.98 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

e

[k} by

1E-03 -

[CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Trace 1 22.79dém | 30.11dBm | 7.32dB | 374 dB | 6.35dB | 6.90 dB | 7.19deB
il

e

L JL ]

Date: 5.MAR.2015 12:58:08
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s AT

Product Service
Modulation QPSK - Bandwidth 20.0 MHz - Antenna C - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2367 dB
Att 27 4B AGT L& my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
P """"'--..___‘___“_\h‘“‘-\
e
0.01 1% &
Wi
¥
lIII
1E-OF T
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.04dBm | 30.32dBm | 7.28d8 | 374d8 | 6.35d8 | 687d8 | 7.13dB
L N ] : e
Date: 5.MAR.Z015 17:51:48
Modulation QPSK - Bandwidth 20.0 MHz - Antenna D - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 23,90 4B
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
2 H“""-"'-\._\“\
R
001 T
iy
1E-OF I'\
\ hY
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Tracel [ 22.90dBm | 30.22dBm | 7.33d8 | 374d8 | 6.35d8 | 696d8 | 7.19dB
L N ] : e
Dats: 5.MAR.2015 1B8:02:23
Page 29 of 191
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Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position T
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\Ssge A\é??ge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) (WIMHz)
A 7.08 23.98 4.00 27.98 20.99 0.13
B 7.08 23.59 4.00 27.59 20.60 0.11
QPSK 5.0 MHz
C 7.21 2417 4.00 28.17 21.18 0.13
D 7.28 23.74 4.00 27.74 20.75 0.12
Total - 29.90 10.02 39.92 32.93 1.96
A 7.27 23.96 4.00 27.96 17.96 0.06
B 7.29 23.72 4.00 27.72 17.72 0.06
QPSK 10.0 MHz
C 7.30 24.28 4.00 28.28 18.28 0.07
D 7.26 23.85 4.00 27.85 17.85 0.06
Total - 29.98 10.02 40.00 30.00 1.00
A 6.96 24.14 4.00 28.14 16.38 0.04
B 7.05 23.69 4.00 27.69 15.93 0.04
QPSK 15.0 MHz
(o} 7.02 24.19 4.00 28.19 16.43 0.04
D 7.07 23.72 4.00 27.72 15.96 0.04
Total - 29.96 10.02 39.98 28.22 0.66
A 7.21 24.05 4.00 28.05 15.04 0.03
B 7.23 23.64 4.00 27.64 14.63 0.03
QPSK 20.0 MHz
C 718 24.04 4.00 28.04 15.03 0.03
D 7.25 23.55 4.00 27.55 14.54 0.03
Total - 29.85 10.02 39.87 26.86 0.48
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s AT

Modulation QPSK - Bandwidth 5.0 MHz - Antenna A - Channel Position T

Product Service

&)

-
Spactrum

Raef Livveld 3100 ditm  Offset 23.71 dB
ALl 27 dB  AQT 1§ mz & RBW S MH:

SGL Count 1007100
1548 Clrw

HL‘“‘-&-.,__

e -“\\

0.1 .

1E-03 T

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1525 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace1 [ 23.18dBm | 30.25d8m | 7.08de | 3.74d8 | 6.32de | 690d8 | 7.07 de
Lil 1 1
L N ] - e
Dats: 5.MAR.2015 08:55:28

Modulation QPSK - Bandwidth 5.0 MHz - Antenna B - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT L& mz & RBW S MH:

SGL Count 1007100
1548 Clrw

\,_

0.01 "\ -

1E-03 T

Mean Pwr + 20.00 dB

[CF 2.1525 GHz
Samples: 100000

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Trace1 [ 22.99dBm | 30.08dBm | 7.08de | 3.77d8 | 6.29de | 690d8 | 7.07 de
i ] : ]

L JL

Date: 5.MAR.Z2015 9:06:05
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s AT

Modulation QPSK - Bandwidth 5.0 MHz - Antenna C - Channel Position T

-
Spactrum

Rad Livwed 31
ALl

&)

00 dibm  Offset 23.71 dB

27 dB  AQT 1§ mz & RBW S MH:
SGL Count 100/ 100

1548 Clrw

anEs

I"---..._|___‘-_\-_

01

001

1E-03

[CF 2.1525 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%a | 1%0 | 0.1% | 0.01% |
Trace 1 [ 23.27 dBm | 30.48 dB8m | 7.21 dB 3.77 dB 6.35 dB 65.90dB | 7.13 de
Lil
L N ] e
Dates: 5.MAR.Z015 14:03:34

Modulation QPSK - Bandwidth 5.0 MHz - Antenna D - Channel Position T

-
Spactrum

Rad Lavwwd 3
ALl

&)

100 dibm  Offsel 24.07 dBb

27 dB  AQT L& mz & RBW S MH:
SGL Count 100/ 100

1548 Clrw

Soahin

I"---..._|_‘__-_‘-_

01

=

001

1E-03

[CF 2.1525 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Trace 1 [ 23.07 dBm | 30.3¢ dBm | 7.28 dB 3.77 dB 6.41 dB 65.99dB8 | 7.25de
Lil
L N ] e
Date: S5.MAR.Z015 14:14:08
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s AT

Product Service
Modulation QPSK - Bandwidth 10.0 MHz - Antenna A - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cditm Offsel 2370 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 ""'--.._,___‘__-.\\
0.01 e
a3
: Y
i
1E-OF T
[CF 2.15 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 23.26dBm | 30.53dBm | 7.27d8 | 374d8 | 6.32d8 | 690d8 | 7.10dB
L N ] : e
Date: 5.MAR.Z015 10:14:10
Modulation QPSK - Bandwidth 10.0 MHz - Antenna B - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 I""""---.___‘__--.\-\‘
[k} - b
PEE
lIII
1E-03 T
[CF 2.15 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.03dBm | 30.32dBm | 7.29d8 | 374d8 | 6.35d8 | 690dB | 7.19dB
L N ] : e
Date: S5.MAR.Z015 10:24:45
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s AT

Product Service
Modulation QPSK - Bandwidth 10.0 MHz - Antenna C - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cditm Offsel 2370 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 ""'--...__‘_‘_‘-.\\
0.01 \'L .
4
1E-03F '1,_
[CF 2.15 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |
Tracel [ 23.29dBm | 30.59dBm | 7.30d8 | 3.71d8 | 6.29d8 | 690d8 | 7.13dB
L N ] : e
Dats: 5.MAR.2015 15:18:43
Modulation QPSK - Bandwidth 10.0 MHz - Antenna D - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
2 """'--..._‘_‘___\_‘ -\\\“
N
001 T
b -
1603 T
[CF 2.15 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Tracel [ 23.17dBm | 3044dBm | 7.26d8 | 368d8 | 6.35d8 | 690d8 | 7.19dB
L N ] : e
Dates: 5.MAR.Z015 15:29:18
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s AT

Product Service
Modulation QPSK - Bandwidth 15.0 MHz - Antenna A - Channel Position T
rH|11~41r'|||rn ﬁ q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2369 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
s H“H““"""-‘,‘H
‘M“-._
0.0 i e
|
1E-OF II
T
CF 2.1475 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 23.63dBm | 30.59dBm | 695d8 | 3.71d8 | 6.32d8 | 679d8 | 6.93dB
L N ] : e
Date: 5.MAR.2015 11:33:13
Modulation QPSK - Bandwidth 15.0 MHz - Antenna B - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 I"""'----..,__‘__--L‘“\
001 e
'|I ™
\
1E-03 ]
CF 2.1475 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Tracel | 23.42dBm | 3047dBm | 7.05d8 | 377d8 | 6.35d8 | 681d8 | 6.99dB
Dates: S5.MAR.Z015 11:43:47
Page 35 of 191

Document 75928988 Report 02 Issue 1
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Product Service
Modulation QPSK - Bandwidth 15.0 MHz - Antenna C - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2369 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 ‘-"""--.___‘__-.\
001 e
.".IEI
1
1E-OF 1\
CF 2.1475 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel | 23.84dBm | 3086dBm | 7.02d8 | 374d8 | 6.35d8 | 681d8 | 6.95dB
L N ] : e
Date: 5.MAR.Z015 16:33:54
Modulation QPSK - Bandwidth 15.0 MHz - Antenna D - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
0.1 HHLH‘"‘"-.
[T
-‘\\'\-\.\
.01 R
;e
Illl %
1E-OF 1\
CF 2.1475 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel | 23.66dBm | 30.73dBm | 7.07ds | 371d8 | 6.32d8 | 684dB | 6.95dB
Dats: 5.MAR.2015 16:44:29
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s AT

Modulation QPSK - Bandwidth 20.0 MHz - Antenna A - Channel Position T

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 23608 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

B

0.01 e

1E-03 T

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |
Tracel [ 23.21dBm | 3043dBm | 7.21d8 | 374d8 | 6.35d8 | 687d8 | 7.10dB
il

) : )

[CF 2.145 GHz

L JL

Date: 5.MAR.2015 12:48:27

Modulation QPSK - Bandwidth 20.0 MHz - Antenna B - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.086 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

-_h___q____‘x

[k} LW

1E-03 X

[CF 2.145 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |

Tracel [ 22.96dBm | 30.19dBm | 7.23ds | 374d8 | 6.35d8 | 69348 | 7.13dB
) : o

L JL ]

Date: 5.MAR.2015 12:59:01
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s AT

Product Service
Modulation QPSK - Bandwidth 20.0 MHz - Antenna C - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
Raef Lval 3100 dim  Offset 23 60 dB
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
i ""‘--..___‘___‘\\\
b 1
001 T
I'.
L
4
1E-03F T
*
CF 2.145 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |
Tracel [ 23.38dBm | 30.56dBm | 7.18d8 | 3.71d8 | 6.32d8 | 687d8 | 7.07dB
L N ] : e
Dates: 5.MAR.Z015 17:52:41
Modulation QPSK - Bandwidth 20.0 MHz - Antenna D - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
Raf Lival 3100 dim  Offset 2408 di
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
2 h"""--..___‘___“_\hh“\
h\ e,
001 S
e &
!
i
1E-03 T
CF 2.145 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel | 23.19dBm | 3045dBm | 7.25d8 | 3.74dB8 | 6.35dB 690d8 | 7.16dB
Dats: 5.MAR.2015 18:03:16
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%
BABT

Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position B
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\Ssge A\é??ge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) (WIMHz)
A 7.30 24.32 4.00 28.32 21.33 0.14
B 7.28 24.32 4.00 28.32 21.33 0.14
16QAM 5.0 MHz
C 7.31 24.18 4.00 28.18 21.19 0.13
D 7.1 2411 4.00 28.11 21.12 0.13
Total - 30.25 10.02 40.27 33.28 213
A 7.35 24.51 4.00 28.51 18.51 0.07
B 7.27 24.24 4.00 28.24 18.24 0.07
16QAM 10.0 MHz
C 7.26 24.58 4.00 28.58 18.58 0.07
D 7.23 24.14 4.00 28.14 18.14 0.07
Total - 30.39 10.02 40.41 30.41 1.10
A 713 24.22 4.00 28.22 16.46 0.04
B 715 24.03 4.00 28.03 16.27 0.04
16QAM 15.0 MHz
(o} 7.10 24.23 4.00 28.23 16.47 0.04
D 717 23.93 4.00 27.93 16.17 0.04
Total - 30.12 10.02 40.15 28.38 0.69
A 7.45 24.16 4.00 28.16 15.15 0.03
B 7.42 23.99 4.00 27.99 14.98 0.03
16QAM 20.0 MHz
C 7.33 24.08 4.00 28.08 15.07 0.03
D 7.40 23.85 4.00 27.85 14.84 0.03
Total - 30.04 10.02 40.06 27.05 0.51
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s AT

Product Service
Modulation 16QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cdiitm  Offsel 23,73 dB
Att 27 4B AGT 1.6 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
0.1 HHLH‘"‘"-.
ﬂ-\,“‘
-\":
001 o
2
1
1E-OF I'1
CF 2.1125 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 1%0 | 0.1% | 0.01% |
Trace 1 | 23.49 dBm | 30.79 dBm 7.30 dB 3.71 dB 6.29 dB 6.93 dB 7.13 dB
Dats: 5.MAR.2015 09:43:50
Modulation 16QAM - Bandwidth 5.0 MHz - Antenna B - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
0.1 LHHH""'-.
H“x
T
o
[k} T
a
"I
1603 \
CF 2.1125 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |
Trace 1 | 23.13dBm | 30.41 dBm 7.28 dB 3.74 dB 6.32 dB 696 d8 | 7.22dB
Dats: 5.MAR.2015 09:54:26
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s AT

Modulation 16QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position B

&)

Product Service

rH|11~41r'|||rn
Rl Livwal 31,00 dibmn  Offset 23.73 dB

Atk 27 dB AGQT L ms & RBW S MH:
SGL Count 1007100
1548 Clrw

0.1 hﬂh"“--..
Bt

0.01 "H.__

1E-03 1

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1125 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |
Trace1 [ 23.42dBm | 30.74dBm | 7.31d8 | 3.71d8 | 6.29de | 690dB | 7.13de
Lil 1 1
L N ] - e
Date: 5.MAR.Z015 14:51:54

Modulation 16QAM - Bandwidth 5.0 MHz - Antenna D - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT L& mz & RBW S MH:

SGL Count 1007100
1548 Clrw

H““H-..,__

0.01 T

1E-03 T

Mean Pwr + 20.00 dB

[CF 2.1125 GHz
Samples: 100000

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.019% |
Trace1 [ 23.27dBm | 30.38dBm | 7.11d8 | 3.77d8 | 6.32de | 687d8 | 7.07 de
i ] : ]

L JL

Date: 5.MAR.2015 15:02:31
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s AT

Product Service
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna A - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
e Livval 3100 cditm  Offsel 23,74 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 i \
e
0.01 3
'1.1 3
I".,
1E-OF \
CF 2.115 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Tracel [ 23.50dBm | 3086dBm | 7.35d8 | 377d8 | 6.35d8 | 696d8 | 7.25dB
Dats: 5.MAR.Z2015 11:02:42
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna B - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm Offsel 2500 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 ""‘----.._,___"__--.\1
s
003 =
it
-4
\
1E-OF ll'\
CF 2.115 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Tracel [ 23.32dBm | 30.59dBm | 7.27d8 | 371d8 | 6.35d8 | 696d8 | 7.22dB
L N ] : e
Dates: 5.MAR.Z015 11:13:21
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s AT

Product Service
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna C - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
e Livval 3100 cditm  Offsel 23,74 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 ""'----...,____‘__--.“\1
0o e
g ok
4
III
1E-OF ¥
CF 2.115 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |
Tracel [ 23.52dBm | 30.78dBm | 7.26d8 | 374d8 | 6.35d8 | 69348 | 7.13dB
Dat=: 5.MAR.2015 16:07:03
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna D - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm Offsel 2500 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 ""‘"--...___‘__-..\_\\
[k} \.\_ Ly
1
§
III
1E-OF T
CF 2.115 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel | 23.46dBm | 3069dBm | 7.23ds | 374d8 | 6.32d8 | 69348 | 7.13dB
L N ] : e
Date: 5.MAR.Z015 16:17:37
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s AT

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna A - Channel Position B

&)

Product Service

-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

\\

001 ™

1E-03 |

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 23.62dBm | 30.75dBm | 7.13d8 | 3.74d8 | 6.32d8 | 687d8 | 7.04dB
il

) : )

[CF 2.1175 GHz

L JL

Date: 5.MAR.2015 12:21:36

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna B - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.08 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

R

001 =

1E-03 \

[CF 2.1175 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
6.67 dB | 7.04dB

Tracel [ 23.49 dBm | 30.64dBm | 7.15d8 | 3.74d8 | 6.35d8
- ' 3
L N ] - e

Date: 5.MAR.2015 12:32:12
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s AT

Product Service
Modulation 16QAM - Bandwidth 15.0 MHz - Antenna C - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
Raf Lival 3100 dim  Offset 2374 di
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
2 H""'--..._‘_‘___\_"\x\
i
[k} g
i
|I g
1E-03 \
CF 2.1175 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.52dBm | 3062dBm | 7.10d8 | 3.71d8 | 6.35d8 | 684d8 | 7.01dB
L N ] : e
Date: 5.MAR.Z015 17:25:51
Modulation 16QAM - Bandwidth 15.0 MHz - Antenna D - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
Raf Lirval 3100 dim  Offset 2400 dB
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
o1 """'--..,_‘_\_‘—u.\\\
001 P
i
)
1E-03F "1_
CF 2.1175 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.56dBm | 30.73dBm | 7.17d8 | 3.71d8 | 6.35d8 | 687d8 | 7.04dB
L N ] : e
Date: 5.MAR.Z015 17:36:28
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s AT

Product Service
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna A - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
e Livval 3100 cditm  Offsel 23,74 dB
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 """"'---.___‘__--.\\1
001 e
i
1603 "\
T
hY
[CF 2.12 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 23.27dBm | 30.72dBm | 7.45d8 | 374d8 | 6.32d8 | 699d8 | 7.28dB
L N ] : e
Date: S5.MAR.2Z015 13:36:45
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna B - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 o \
001 e
oy
II-
1E-OF T
' \ hY
[CF 2.12 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace1 | 23.06dBm | 3048dBm | 7.42d8 | 374d8 | 6.32d8 | 696d8 | 7.25dB
Dats: 5.MAR.2015 13:47:1%
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s AT

Product Service
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna C - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
e Livval 3100 cditm  Offsel 23,74 dB
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 I""""---..___‘__--..\\
0.01 e
“‘\
Ill
1E-03 )
[CF 2.12 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.01% |
Tracel [ 23.14dBm | 3047dBm | 7.33d8 | 377d8 | 6.32d8 | 693d8 | 7.22dB
Dats: 5.MAR.2015 1B8:41:09
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna D - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
P """‘"--.___‘___‘_‘\‘“
e
[k} 3}
e
Ill
1E-03 .
[CF 2.12 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.01% |
Tracel [ 23.10dBm | 30.50dBm | 7.40ds | 377d8 | 6.32d8 | 696d8 | 7.25dB
L N ] : e
Dates: 5.MAR.Z015 18:51:44
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%
BABT

Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position M
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\Ssge A\é??ge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) (WIMHz)
A 7.31 23.94 4.00 27.94 20.95 0.12
B 7.36 23.83 4.00 27.83 20.84 0.12
16QAM 5.0 MHz
C 7.18 23.82 4.00 27.82 20.83 0.12
D 7.1 23.50 4.00 27.50 20.51 0.11
Total - 29.80 10.02 39.82 32.83 1.92
A 7.30 23.92 4.00 27.92 17.92 0.06
B 7.18 23.77 4.00 27.77 17.77 0.06
16QAM 10.0 MHz
C 7.27 23.79 4.00 27.79 17.79 0.06
D 7.23 23.38 4.00 27.38 17.38 0.05
Total - 29.74 10.02 39.76 29.76 0.95
A 7.02 23.83 4.00 27.83 16.07 0.04
B 7.08 23.65 4.00 27.65 15.89 0.04
16QAM 15.0 MHz
(o} 7.03 23.66 4.00 27.66 15.90 0.04
D 713 23.34 4.00 27.34 15.58 0.04
Total - 29.64 10.02 39.66 27.90 0.62
A 7.35 23.90 4.00 27.90 14.89 0.03
B 7.28 23.70 4.00 27.70 14.69 0.03
16QAM 20.0 MHz
C 7.28 23.64 4.00 27.64 14.63 0.03
D 7.30 23.50 4.00 27.50 14.49 0.03
Total - 29.71 10.02 39.73 26.72 0.47
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s AT

Modulation 16QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position M

&)

-
Spactrum

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW & MH:

SGL Count 1007100
1548 Clrw

|
0.1 H‘H‘H“-—...
s

0.01 e
g

1E-03 T

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1325 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Trace1 [ 23.02dBm | 30.33dBm | 7.31d8 | 3.74d8 | 6.32de | 693d8 | 7.19de
Lil 1 1
L N ] - e
Dats: 5.MAR.Z2015 Srdq:42

Modulation 16QAM - Bandwidth 5.0 MHz - Antenna B - Channel Position M

-
Spactrum

&)

Rl Livwal 31.00 ditmn Offset 23.50 dB

Atk 27 dB AGQT L ms & RBW S MH:
SGL Count 1007100
1548 Clrw
"---_.._‘___‘_-..._‘_‘___““

LU

"'H..“_‘_
-\" .
001 T

1E-03 \

[CF 2.1325 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace1 [ 22.73dBm | 30.09dBm | 7.36d8 | 3.74d8 | 6.32dB | 699d8 | 7.22de
i ] : "

L JL

Date: 5.MAR.Z2015 9:55:19
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s AT

Product Service
Modulation 16QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Raf Lval 3100 dim  Offset 2367 dB
Att 27 4B AGT 16 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
pi """‘"--..._____“\1-‘1‘\
5
0.0 Tigs
1-
LY
4
1E-03 T
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Trace1 [ 23.02dBm | 30.20dBm | 7.18d8 | 3.77d8 | 6.35d8 | 690d8 | 7.10dB
L N ] : e
Dats: 5.MAR.2015 14:52:47
Modulation 16QAM - Bandwidth 5.0 MHz - Antenna D - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Raf Lval 3100 dim  Offset 23,90 dB
Att 27 4B AGT 16 my & RBW 5 MHr:
SGL Count 1007100
1548 Clrw
|
P """‘"--...__‘___“_\h\““‘
el
0.01 - \L .
I".
1E-03 1
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.019% |
Tracel [ 22.82dém | 29.93dBm | 7.11d8 | 377d8 | 6.32d8 | 687d8 | 7.07de
L N ] : e
Dats: 5.MAR.2015 15:03:23
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s AT

Modulation 16QAM - Bandwidth 10.0 MHz - Antenna A - Channel Position M

,

Rl Livwal 31.00 dim  Offset 2367 dB

Product Service

Atk 27 dB AGQT L& ms & RBW 10 MHz
SGL Count 1007100
1548 Clrw

I"---..._|_‘__-_‘--

e -“\\
g

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1325 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace 1 [ 23.06 dBm | 30.37dBm | 7.30d8 | 3.74d8 | 6.32de | 693d8 | 7.25de
i ] : ]

L JL

Date: 5.MAR.2015 11:03:36

Modulation 16QAM - Bandwidth 10.0 MHz - Antenna B - Channel Position M

-
Spactrum I:|:|:|

Rl Livwal 31.00 ditmn Offset 23.50 dB

Atk 27 dB AGQT L4 ms & RBW 10 MHz
SGL Count 1007100
1548 Clrw

I"---..._|_‘__-_‘-_

01

0.01 gy

1E-03 1

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1325 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Trace 1 [ 22.83dBm | 30.01dBm | 7.18d8 | 3.74d8 | 6.32de | 687d8 | 7.10de
X o

L JL ]

Date: 5.MAR.2015 11:14:14
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s AT

Product Service
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna C - Channel Position M
rH|11~41r'|||rn ﬁ q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2367 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 ""'--.._,___‘__-.\\
001 e
e
1E-OF IE.
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel [ 23.13dBm | 3040dBm | 7.27d8 | 3.71d8 | 6.38ds | 693d8 | 7.19dB
L N ] : e
Date: 5.MAR.Z015 16:07:56
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna D - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 23,90 4B
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 H—H‘-“"""-“\—,\\‘
N
[k} Ly
I'.
I'I
1E-03 .
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel [ 22.98dBm | 30.21dBm | 7.23ds | 3.74d8 | 6.32d8 | 690d8 | 7.13dB
Dats: 5.MAR.2015 16:18:29
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s AT

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna A - Channel Position M

-
Spactrum

&)

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT
SGL Count 100/ 100

L& mz & RBW =0 MHz

1548 Clrw

_\_‘--_""'--.1___‘_‘-‘-“-‘-

e -‘h\"‘--.‘_“

0.01 T

1E-03 T

Mean Pwr + 20.00 dB

[CF 2.1325 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace 1 23.36 dBm | 30.38 dBm 7.02 d& 3.74 dB 6.32 dB 6.78 dB |  6.93dB
i T

L JL

J

S5.MAR.2015 12:22:29

Data:

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna B - Channel Position M

-
Spactrum

&)

Raef Livvel 3100 ditm  Offset 23.98 dB
ALl 27 dB  AQT
SGL Count 100/ 100

1§ mz & RBW =0 MHz

1548 Clrw

_‘--._._‘_‘_-_‘_H-‘-‘-‘-“H‘-

e -“1\“‘..\_“‘

[k} L

1E-03 T

-1

[CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Trace 1 23.14 dém | 30.22 dBm 7.08 d& 3.71 dB €.35 dB 6.84 dB £.99 di
il 1
L )| ) e
Dats: 5.MAR,2015 12:33:04
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s AT

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna C - Channel Position M

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 2367 dB
ALl 27 dB  AQT L& mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

s T
i

0.01 N

1E-03 T

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |

Tracel [ 23.35dBm | 30.39dBm | 7.03de | 3.71d8 | 6.38de | 684dB | £.99dB
Lil

L JL ] L _=

Date: 5.MAR.2Z015 17:26:44

[CF 2.1325 GHz

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna D - Channel Position M

&)

-
Spactrum

Raef Livvel 3100 ditm  Offset 23.98 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

-_h__ﬁ___h‘H

e -“\\H

[k} L

1E-03 b
: }

[CF 2.1325 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
6.67 dB | 7.04dB

Tracel [ 23.24dBm | 30.38dBm | 7.13de | 3.74d8 | 6.38dB |
- ' 3
L N ] - e

Dats: 5.MAR.2015 17:37:20

Document 75928988 Report 02 Issue 1 Page 54 of 191



s AT
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna A - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2367 dB
Att 27 4B AGT L& my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
P """‘"--..___‘___‘_\hh“\“‘
o'
0.01 e
|
1E-OF I!|
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.01% |
Tracel [ 23.03dBm | 3038 dBm | 7.35d8 | 377d8 | 6.32d8 | 687d8 | 7.13dB
L N ] : e
Date: 5.MAR.Z015 13:37:38
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna B - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 23,90 4B
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 [ \
0.01 e
i
i
1E-OF T
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 22.81dém | 30.09dBm | 7.28d8 | 374d8 | 6.29d8 | 687d8 | 7.13dB
Dates: 5.MAR.Z015 13:4B8:12
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Product Service
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna C - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 2367 dB
Att 27 4B AGT L& my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 ""'----.._,____‘__--..\\\1
0.3 1 4o W
\
X
lII
|
1E-OF T
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel [ 23.00dBm | 3028 dBm | 7.28d8 | 3.71d8 | 6.32d8 | 690d8 | 7.13dB
L N ] : e
Dates: 5.MAR.Z015 18:42:02
Modulation 16QAM - Bandwidth 20.0 MHz - Antenna D - Channel Position M
rH|11~41r'|||rn q:_‘.-'-'
Ref Livval 3100 cditm Offsel 23,90 4B
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
2 H"‘"a-...__‘___‘\“ﬁ\“‘
!
.01 Rams
xi. :
lII
1E-OF II--
CF 2.1325 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel [ 22.92dBm | 30.21dBm | 7.30d8 | 374d8 | 6.32d8 | 69348 | 7.19dB
Dates: 5.MAR.Z015 18:52:36
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Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position T
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\Ssge A\é??ge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) (WIMHz)
A 7.10 24.08 4.00 28.08 21.09 0.13
B 713 23.79 4.00 27.79 20.80 0.12
16QAM 5.0 MHz
C 7.31 24.35 4.00 28.35 21.36 0.14
D 7.20 23.84 4.00 27.84 20.85 0.12
Total - 30.04 10.02 40.06 33.07 2.03
A 7.25 24.07 4.00 28.07 18.07 0.06
B 7.29 23.64 4.00 27.64 17.64 0.06
16QAM 10.0 MHz
C 7.27 24.20 4.00 28.20 18.20 0.07
D 7.22 23.60 4.00 27.60 17.60 0.06
Total - 29.91 10.02 39.93 29.93 0.98
A 6.97 24.02 4.00 28.02 16.26 0.04
B 7.02 23.53 4.00 27.53 15.77 0.04
16QAM 15.0 MHz
(o} 7.05 24.05 4.00 28.05 16.29 0.04
D 7.04 23.57 4.00 27.57 15.81 0.04
Total - 29.82 10.02 39.84 28.08 0.64
A 7.21 24.05 4.00 28.05 15.04 0.03
B 7.31 23.58 4.00 27.58 14.57 0.03
16QAM 20.0 MHz
C 7.16 23.94 4.00 27.94 14.93 0.03
D 7.37 23.63 4.00 27.63 14.62 0.03
Total - 29.83 10.02 39.85 26.84 0.48
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Product Service
Modulation 16QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position T
rH|11~41r'|||rn ﬁ q:_‘.-'-'
Ref Livval 3100 cdiitm Offsel 23,71 dB
Att 27 4B AGT 16 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
01 L"""--.___‘__-q\‘\
0.1 i
&%
1E-OF ]I!|
CF 2.1525 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.33dBm | 3043 dBm | 7.10d8 | 374d8 | 6.29d8 | 684d8 | 7.07dB
L N ] : e
Dats: 5.MAR.Z2015 9:45:35
Modulation 16QAM - Bandwidth 5.0 MHz - Antenna B - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
0.1 HHLH""“--,
‘\\\-‘\
0.1 Wl
T
|
1E-03 -
CF 2.1525 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% | 0.01% |
Tracel [ 23.21dBm | 30.34dBm | 7.13d8 | 368d8 | 643d8 | 693d8 | 7.10dB
Dats: 5.MAR.Z2015 9:56:12
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s AT

Modulation 16QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position T

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 23.71 dB
ALl 27 dB  AQT 1§ mz & RBW S MH:

SGL Count 1007100
1548 Clrw

_‘--'_""—--.
0.1 LHHH"‘"—-H
T

001 \

1E-03

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |

Tracel [ 23.29 dBm | 30.50dBm | 7.31de | 3.71d8 | 6.20d8 | 693ds | 7.22dB
X =

L JL ]

[CF 2.1525 GHz

Date: 5.MAR.2015 14:53:40

Modulation 16QAM - Bandwidth 5.0 MHz - Antenna D - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT L& mz & RBW S MH:

SGL Count 1007100
1548 Clrw

\\\

0.01 sy

1E-03 .

[CF 2.1525 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.019% |
6.96 dB |  7.16dB

Tracel [ 23.20dBm | 30.49dBm | 7.20d8 | 36808 | 6.41dB
- ' 3
L N ] - e

Date: 5.MAR.2015 15:04:16
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Modulation 16QAM - Bandwidth 10.0 MHz - Antenna A - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cditm Offsel 2370 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 B \
003 - T
-
|
1E-OF I'r
[CF 2.15 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 23.24dBm | 3048dBm | 7.25d8 | 374d8 | 6.32d8 | 693d8 | 7.16dB
Dats: 5.MAR.2015 11:04:29
Modulation 16QAM - Bandwidth 10.0 MHz - Antenna B - Channel Position T
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 I""""---..___‘__--..\1
003 - T
.
ll".
1E-OF X
[CF 2.15 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% | 0.01% |
Tracel [ 22.92dBm | 3021dBm | 7.29d8 | 377d8 | 6.35d8 | 69348 | 7.19dB
L N ] : e
Dates: 5.MAR.2015 11:15:07
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Modulation 16QAM - Bandwidth 10.0 MHz - Antenna C - Channel Position T

-
Spactrum I:|:|:|

Raef Livveld 3100 dim  Offset 23.70 dB
ALl 27 dB  AQT 1.6 mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

Product Service

H“‘-ﬁ-ﬁ,_

T ““\

0.01 e

1E-03 T
t

Mean Pwr + 20.00 dB

[CF 2.15 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.37dBm | 3064dBm | 7.27d8 | 374d8 | 6.35d8 | 69348 | 7.16dB
il 1 1
L )| ) | e
Dats: 5.MAR.2015 16:08:49

Modulation 16QAM - Bandwidth 10.0 MHz - Antenna D - Channel Position T

&)

rH|11~41r'|||rn
Rl Livwal 31,00 ditm  Offset 24.07 dB

Atk 27 dB AGQT L& ms & RBW 10 MHz
SGL Count 1007100
1548 Clrw

0.1 LH‘H"“--..
Frise

[k} T

1E-03 T

Mean Pwr + 20.00 dB

[CF 2.15 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace 1 23.26dBm | 3048 dBm | 7.22dB | 374 dB | 6.32dB |  6.87 dB | 7.13dB
il 1 1
L )| ) e
Dats: 5.MAR.2015 16:19:22

Document 75928988 Report 02 Issue 1 Page 61 of 191



s AT

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna A - Channel Position T

&)

Product Service

-
Spactrum

Raef Livveld 3100 dim  Offset 2360 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

\\\ o,
[k} \I

1E-03

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Tracel [ 23.67dBm | 3064dBm | 697d8 | 374d8 | 6.32d8 | 679d8 | 6.93dB
il

) : )

[CF 2.1475 GHz

L JL

Date: 5.MAR.2015 12:23:22

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna B - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

_\_‘--_""--.___“‘_“‘-‘-

[k} i

1E-03

[CF 2.1475 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
6.81 dB | 6.96 dB

Tracel [ 23.41dBm | 30.42dBm | 7.02de | 3.77dB | 6.35d8 |
- ' 3
L N ] - e

Date: 5.MAR.2015 12:33:5
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Modulation 16QAM - Bandwidth 15.0 MHz - Antenna C - Channel Position T

&)

Product Service

-
Spactrum

Rl Livwal 31,00 dim  Offset 2360 di
Atk 27 dB AGQT 1L.& ms & RBW =0 MHz
SGL Count 1007100
1548 Clrw

H‘-""‘"H-H.___

i -“\

0.01 o

1E-03

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Tracel [ 23.82dBm | 3088dBm | 7.05d8 | 3.74d8 | 6.35d8 | 679d8 | 6.95dB
il

) : )

[CF 2.1475 GHz

L JL

Date: 5.MAR.2015 17:27:37

Modulation 16QAM - Bandwidth 15.0 MHz - Antenna D - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

\\ -9

0.1 ™y

1E-03

[CF 2.1475 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Trace 1 23.59dBm | 3063 dBm | 7.04dB | 3.71dB | 6.35dB | 6.84 dB |  6.99 dB
il

e

L JL ]

Date: 5.MAR.2015 17:38:13
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Modulation 16QAM - Bandwidth 20.0 MHz - Antenna A - Channel Position T

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 23608 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

\\

001 e

1E-03 |

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% | 0.01% |
Tracel [ 23.16dBm | 30.37dBm | 7.21d8 | 374d8 | 6.32d8 | 687d8 | 7.10dB
il

) : )

[CF 2.145 GHz

L JL

Date: 5.MAR.2015 13:38:31

Modulation 16QAM - Bandwidth 20.0 MHz - Antenna B - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.086 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

\\. |

0.0 i

1E-03

[CF 2.145 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |

Tracel [ 22.94dBm | 30.265dBm | 7.31d8 | 374d8 | 6.32d8 | 693d8 | 7.16dB
) : o

L JL ]

Date: 5.MAR.2015 13:49:05
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s AT

Modulation 16QAM - Bandwidth 20.0 MHz - Antenna C - Channel Position T

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 23608 dB
ALl 27 dB  AQT 1§ mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

\\

0.3 T

1E-03
\

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |
Tracel [ 23.35dBm | 30.51dBm | 7.16d8 | 3.71d8 | 6.35d8 | 687d8 | 7.07dB
il

) : )

[CF 2.145 GHz

L JL

Date: 5.MAR.2015 18:42:54

Modulation 16QAM - Bandwidth 20.0 MHz - Antenna D - Channel Position T

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.086 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

-_h___q___hH

e “\

003 Y

1E-03 T

[CF 2.145 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
6.93 dB | 7.25dB

Tracel [ 23.23dBm | 30.60dBm | 7.37de | 3.74d8 | 6.32dB |
- ' 3
L N ] - e

Dats: 5.MAR.2015 18:53:23
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Configuration A

Maximum Output Power 24 dBm

Product Service

Output Power / Peak to Average Ratio (PAR)

Carrier Channel Position B
Modulation | Bandwidth | Antenna
(MHz) PAR (dB) Average Antenna Average A\Ssge A\é??ge
Power (dB) | Gain (dBi) | EIRP (dBm) (dBm/MHz) (WIMHz)
A 7.32 24.51 4.00 28.51 21.52 0.14
B 7.21 2417 4.00 28.17 21.18 0.13
64QAM 5.0 MHz
C 7.24 24.25 4.00 28.25 21.26 0.13
D 7.32 24.32 4.00 28.32 21.33 0.14
Total - 30.33 10.02 40.36 33.37 217
A 7.32 24.41 4.00 28.41 18.41 0.07
B 7.30 24.23 4.00 28.23 18.23 0.07
64QAM 10.0 MHz
C 7.20 24.47 4.00 28.47 18.47 0.07
D 7.37 24.22 4.00 28.22 18.22 0.07
Total - 30.35 10.02 40.38 30.38 1.09
A 7.20 24.34 4.00 28.34 16.58 0.05
B 7.22 24.18 4.00 28.18 16.42 0.04
64QAM 15.0 MHz
(o} 7.18 24.33 4.00 28.33 16.57 0.05
D 7.26 23.99 4.00 27.99 16.23 0.04
Total - 30.23 10.02 40.25 28.49 0.71
A 7.27 24.04 4.00 28.04 15.03 0.03
B 7.31 24.07 4.00 28.07 15.06 0.03
64QAM 20.0 MHz
C 7.34 24.24 4.00 28.24 15.23 0.03
D 7.36 23.73 4.00 27.73 14.72 0.03
Total - 30.04 10.02 40.07 27.05 0.51
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Product Service
Modulation 64QAM - Bandwidth 5.0 MHz - Antenna A - Channel Position B
rH|11~41r'|||rn ﬁ q:_‘.-'-'
Ref Livval 3100 cdiitm  Offsel 23,73 dB
Att 27 4B AGT 1.6 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
|
0.1 h‘-ﬁﬁ"‘-—u.__
H“-..q_*
0.1 A
X
lII
1603 .
CF 2.1125 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% |  0.01% |
Tracel [ 23.49dBm | 3082dBm | 7.32d8 | 368d8 | 6.29d8 | 690d8 | 7.19dB
L N ] : e
Dats: 5.MAR.Z2015 9:18:47
Modulation 64QAM - Bandwidth 5.0 MHz - Antenna B - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 5 MHr
SGL Count 1007100
1548 Clrw
=i
01 I"""---._,____‘-_--.‘“\
0.01 v
.II'... :
1603 -
CF 2.1125 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |
Tracel [ 23.18dBm | 3040dBm | 7.21d8 | 374d8 | 6.35d8 | 69348 | 7.13dB
Dats: 5.MAR.2015 09:29:22
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s AT

Modulation 64QAM - Bandwidth 5.0 MHz - Antenna C - Channel Position B

&)

Product Service

-
Spactrum

Raef Livveld 3100 ditm  Offset 23.73 dB
ALl 27 dB  AQT 1§ mz & RBW & MH:

SGL Count 1007100
1548 Clrw

|
0.1 HH“"‘--..
e

0.0 S

1E-03 .

Mean Pwr + 20.00 dB

[CF 2.1125 GHz
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% | 0.01% |

Tracel [ 23.38dBm | 30.62dBm | 7.24de | 3.71d8 | 6.20d8 | 690ds | 7.13dB
Lil

L JL ] L _=

Date: 5.MAR.2015 14:26:51

Modulation 64QAM - Bandwidth 5.0 MHz - Antenna D - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.07 dB
ALl 27 dB  AQT L& mz & RBW S MH:

SGL Count 1007100
1548 Clrw

H_‘--""—-._._‘_-““H‘-

01 -

001 -

1E-03 \

[CF 2.1125 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000

Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.019% |
6.96 dB | 7.22dB

Tracel [ 23.26dBm | 30.58dBm | 7.32de | 36808 | 6.32dB |
- ' 3
L N ] - e

Date: 5.MAR.2015 14:37:26
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Modulation 64QAM - Bandwidth 10.0 MHz - Antenna A - Channel Position B

&)

Product Service

-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

_‘—h-..___‘_-_‘_h‘-‘-““-‘h

i -“\

0.01 T

1E-03 1

[CF 2.115 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |

Tracel [ 23.51dém | 3083dBm | 7.32d8 | 374d8 | 6.35d8 | 69348 | 7.16dB

il 1 1

L )| ) | e

Date: 5.MAR.2015 10:37:30

Modulation 64QAM - Bandwidth 10.0 MHz - Antenna B - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.08 dB
ALl 27 dB  AQT 1§ mz & RBW 10 MHz

SGL Count 1007100
1548 Clrw

_‘-‘--_""'--.1_‘_\“‘-“-

e -“\\

003 y

1E-03 .

[CF 2.115 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.019% |

Trace 1 23.27dBm | 30.58dBm | 7.30dB | 374 dB | 6.35dB 6.96 dB | 7.22dB
m

L JL ] _=

Date: 5.MAR.2015 10:48:10

Document 75928988 Report 02 Issue 1 Page 69 of 191



s AT

Product Service
Modulation 64QAM - Bandwidth 10.0 MHz - Antenna C - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
e Livval 3100 cditm  Offsel 23,74 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 I"""'----.___‘__--.\\\
001 e
\
1E-OF |5|
CF 2.115 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |
Tracel | 23.46dBm | 3066dBm | 7.20d8 | 3.74d8 | 6.32d8 | 687d8 | 7.07dB
L N ] : e
Dats: 5.MAR.2015 15:41:5%
Modulation 64QAM - Bandwidth 10.0 MHz - Antenna D - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm Offsel 2500 dB
Att 27 4B AGT 16 my & RBW 10 MHz
SGL Count 1007100
1548 Clrw
|
01 I"""---..,____‘-_--.\\
001 LN
A
at
\
1E-OF 1
CF 2.115 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%a | 1%0 | 0.1% | 0.01% |
Tracel [ 23.40dBm | 30.77dBm | 7.37d8 | 377d8 | 6.35d8 | 69348 | 7.19dB
L N ] : e
Date: 5.MAR.Z015 15:52:33
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Modulation 64QAM - Bandwidth 15.0 MHz - Antenna A - Channel Position B

&)

Product Service

-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

ot

0.01 gy

1E-03
1

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1175 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace1 [ 23.61dBm | 30.80d8m | 7.20de | 3.71d8 | 6.38de | 687d8 | 7.04de
Lil 1 1
L N ] - e
Dats: 5.MAR.Z015 11:56:31

Modulation 64QAM - Bandwidth 15.0 MHz - Antenna B - Channel Position B

&)

-
Spactrum

Raef Livvel 31.00 dim  Offset 24.08 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

s

0.01 T

1E-03 1

Mean Pwr + 20.00 dB

[CF 2.1175 GHz
Samples: 100000

Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.01% |
Trace1 [ 23.44dBm | 30.66d8m | 7.22d8 | 3.71d8 | 6.38de | 690d8 | 7.10de
i ] : ]
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Date: 5.MAR.2015 12:07:06
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Modulation 64QAM - Bandwidth 15.0 MHz - Antenna C - Channel Position B

&)

-
Spactrum

Raef Livveld 3100 dibm  Offset 23.74 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 1007100
1548 Clrw

‘-\\\

0.01 e

1E-0F i
)

Mean Pwr + 20.00 dB
Samples: 100000

[CF 2.1175 GHz
Complementary Cumulative Distribution Function

Mean | Peak | crest | 10%0 | 1%o | 0.1% |  0.019% |
Trace 1 [ 23.54dBm | 30.72dBm | 7.18d8 | 3.74d8 | 6.32de | 687d8 | 7.07 de
Lil 1
L N ] e
Date: 5.MAR.Z015 17:00:43

Modulation 64QAM - Bandwidth 15.0 MHz - Antenna D - Channel Position B

-
Spactrum

&)

Raef Livvel 31.00 dim  Offset 24.08 dB
ALl 27 dB  AQT 1.6 mz & RBW =0 MHz

SGL Count 100/ 100

1548 Clrw
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0.01 N

1E-03 1

[CF 2.1175 GHz Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 100000

Mean | Peak | crest | 10%a | 1%o | 0.1% |  0.019% |
Trace 1 [ 23.50dBm | 30.76dBm | 7.26d8 | 36808 | 6.38de | 687d8 | 7.07 de
i ] : ]

L JL

Date: 5.MAR.2015 17:11:19
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Modulation 64QAM - Bandwidth 20.0 MHz - Antenna A - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
e Livval 3100 cditm  Offsel 23,74 dB
Att 27 4B AGT 16 my & RABW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 """'----...___‘__--.\\\1
[k} .1 !
h
I'I,
1E-OF ¥
[CF 2.12 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.29dBm | 30.56dBm | 7.27d8 | 374d8 | 6.35d8 | 69348 | 7.22dB
L N ] : e
Dates: 5.MAR.2015 13:11:44
Modulation 64QAM - Bandwidth 20.0 MHz - Antenna B - Channel Position B
rH|11~41r'|||rn q:_‘.-'-'
el Livval 3100 cdiitm  Offsel 2407 dB
Att 27 4B AGT 16 my & RBW 20 MHz
SGL Count 1007100
1548 Clrw
|
01 """"'---.___‘__--.\\1
[k} \‘1
T
\I.
1E-OF I'1L
[CF 2.12 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 100000
Mean | Peak | crest | 10%0 | 1%0 | 0.1% |  0.01% |
Tracel [ 23.13dBm | 3044dBm | 7.31d8 | 374d8 | 6.35d8 | 690dB | 7.16dB
L N ] : e
Dates: 5.MAR.Z015 13:22:1%9
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